XCEARICCDRABZR BHRHCHEDTRCEBLTEZL,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

MAINTENANCE MANUAL ARV TF 0 AGHIAE

1:5 Scale Radio Controlled .15 Engine Powered 2WD Racing Kart w
:

Birel R31-SE

4 )
OFRISEILTIRICHAL THD E T, XV TFYAP/I—Y DIIADFEIC OA VTV RAPN—YTHET BRE,. EAPEHRERECSHBNES

HE FINEST RADIO CONTROL MODELS

SEILLTLRE VW, AV THYZAPRILTORENLAR, EVNKD ICRERIFTIZE L,
OERFEES U< FE#tI—T—BAEXTEENEDELE W,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.

replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucién de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

J
KERBBOD, FERAKELETZHEMNH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (R AAPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2009 KYOSHO CORPORATION / £ f i No.31315T1

31315-MMO1



fthicZ 3 X %49 / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RS /8= (K, . Iy
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

HITICWELBRTE

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!
— WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
fi.a IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

f EATSIROIRWICIE. +REBLTLEZ W,

- ™
FYNA>TWEHITE WS UARYF
TOOLS INCLUDED Needle Nose Pliers
GELIEFERTE WERKZEUGE Flachzange _—=7
<>

OUTILS FOURNIS
HERRAMIENTAS INCLUIDAS

Pinces plates
Alicates de punta fina

B+FLYF (K)
Cross Wrench (big)
Kreuzschlissel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

| E)

[ —

B=y/\—
Wire Cutters
Seitenschneider <7 AY
Pince coupante \‘-A'EN
Alicate cortacables

—F )

-
7 Cutter
» Cuchilla de Hobby

&
S

BHYyT—F17
Sharp Hobby Knife

Schartes Bastelmesser /7777777777 Wittt

B LREEA
Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

W/\t=

(| QEEEED E
Scissors

L Spitzahle
o J Poingon 6:1

Schere @

Punzén

SPHATTyYU—<—

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm Lécher,
einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans effort!
Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

Ciseaux ‘%
Tijera @

SP KNIFE EDGE REAMER B D AR AR AL LR L LD
REIBAHLE No.36219 CEnls KYOSHO AXRY v LT )L—
ALESOIR SPECIAL (aB27aD) KYOSHO Special Glue
1 Screw Cement
HERRAMIENTA TALADRO CARROCERIA SCLr‘;’ubensichemng BRI
o NACEE 7 - . - . Frein filet Instant Glue
TARMIMNRET, EFE ~15mmONBIITNTESZTETY, Fijatornillos Sekundenkleber

Colle cyanoacrylate
Pegamento instantaneo

LOCTITE
No.96178  |*7"*

-

No.96154

#H3 THIMDEE (1) / BEFORE YOU BEGIN (1)
BEVOR SIE BEGINNEN (1) / AVANT DE COMMENCER (1) / ANTES DE EMPEZAR (1)

M TORIICTRDZ EITEFEELTLEE L,

O DEAEERHH. BEEERT B,
@ v N ODRAZMHEND B,

KA—AR, FRMH DI LS, BEWVWKHDIRTE
JED it M1 —H—4BKE, FTEE LS,
QNS REFBOTPY A X Z2BEZRVELSICT B,

ZSEICUTHERUBHNSHEITS,
O@TPEREfHD L= - - -
iﬁgz&b“ KTHERDEESNB K THEDH T
ZELN,
L, BRI BT Z2ETHD D L EADNSHAE
KIBEHEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an lhren Fachh&ndler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht iberdrehen!

Correct
T Richtig
‘ Bon
Correcto

e

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a l'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.

Pemar Model S.A. no admitira reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



oOw>

#3I THID;ERE (2) / BEFORE YOU BEGIN (2)

BEVOR SIE BEGINNEN (2) / AVANT DE COMMENCER (2) / ANTES DE EMPEZAR (2)

SEAZE DR

How to read the instruction manual:

 ZOEHTHIITSRB L ZDIBH.

ISR AR B, ERR.

Ry FROERIE. ERFEERWTF—
No. WMt 5N TWET, ART/IN\—=V%E
BATZEEF—No.ESHBLTLIEE,

BAERTRZLL DY —IIMEREINT
WET, Y—7ICERU THIZ TEZED
TLEE W, Y=V DI, &=V
DTFlcHhET,

: Identifies the assembly step and the section
of the vehicle.

B: Details the key-number of parts, actual-size

(9]

=)

drawings and quantity of parts to use.

: All parts, except screws, are identified by key
numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu
bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene
Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Como leer el manual de instrucciones:

( ExEARI
( Exemple Beispiel

Example )
Ejemplo )

70y Y AR 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Vis & fusée
King Pin

A:

C:

=)

Numéro de la plage de montage et le nom de
la piece a assembler.

Numéro de référence de la piece, nom, illust-
ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de piéces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un numero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

i 5 M

SEAEICEDNTWVWEY—7Y

FHSODIRICHIIT S,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

RDENY NT 3,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'exces.

Corte el sobrante.

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

AEI 5L SICHIITS,

N
Om Ensure smooth, non-hinding movement when assembling.
/s Das Teil muB sich leicht bewegen lassen.

<M

La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

EGRU LS ITHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

LN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

X¥YOvIHZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

2ty MEZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

5

Y 4
{CA

BEEERITEET .

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato




ZF—{7ZIK—YEER / ARRANGEMENT OF PLASTIC PARTS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas




5vF—{75/8—YEER / ARRANGEMENT OF PLASTIC PARTS

Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de pieces plastique / Piezas Plasticas

> I HDOHmIF FERLEE A
Shaded Parts are not used.

@EL ()(tj>(
BOUY s




1 I R)LY+ 7 b /Middle Shaft
Welle / Axe intermédiaire / Eje intermedio

3x8mm (TP)

oy > P8
O-ring P8
O-Ring P8
Joint thorique P8
Junta Torica P8

E5 EUVT
E-ring
E-Ring E5

Clips 5mm
@ Clip E5 1

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
ﬂ\\\\\\\\\\\\\\\\“- ffffffffffffffffffff 3

@2 x 1omm £~
Pin
Stift
Axe 2x10mm
Pasador

@6 x10mm RF7Y >
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

IRNILYY T
Middle Shaft
Welle
Axe intermédiaire
Eje intermedio

) 2x10mmE > EANLE, PEOYYY
ZERIN—FVRILY —D IV ICIEHIAE,
After inserting the 2x10mm pin, insert O-ring

P8 into the groove on spur gear holder.
Nach dem Einsetzen des 2x10 mm Stiftes,
O-Ring P8 in die Nut des Hauptzahnradhalters
einsetzen.
Apres avoir inséré I'axe de 2x10mm, insérer le
joint P8 dans la fente du support de couronne.
Una vez inserte el pasador 2x10mm, inserte
la junta térica P8 en la ranura.

O ~7UrrERLRL,
Push bearing in.
Kugellager eindricken.
Insérer le roulement.
Empuje el rodamiento.

i o

OWN #55 DIRICHEIZLT %, o
el Assemble in the specified order. (ER
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

BEEEAITEEY 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




2 I RJLY ¥ 7 & /Middle Shaft
Welle / Axe intermédiaire / Eje intermedio

@6 x10mm X7 YT
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

E5 EVUVY
E-ring
E-Ring E5

Clips 5mm
ﬁ Clip E5 ;

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x5mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x5mm

Dmm Tornillo 3x5mm F5/H

3x5mm (F/H)

NIV ZREIFTE <,
Install the drive belt.
Zahnriemen montieren.
Insérer la courroie.
Instale la correa.

o
S

gﬁ

3x10mm (TP F/H)

3x5mm (F/H)

B =5 DIRICHEIZT 2,
B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

pd RY0y VEEES,
) Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




3 )42 + > — / Rear Chassis
Hinteres Chassis / Chassis arriére / Chasis trasero 3x10mm (Cap)

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
Do - 4
JL7vyya

Rubber Bushing
Gummilager

Bague caoutchouc
Casquillo goma

,,,,,,,,,, :

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

3x10mm (Cap)

3x8mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

[ Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,,,,,,,, 1
TIR—RZ k
T-Bar Post
T- Bar Stiitze
Plot de T arriére
Soporte T

oli=ls

GT/IN—=RATU VTR
T-Bar Spring Post
T-Bar Federstltze
Plot de ressort de T arriere
Soporte

3x10mm (TP F/H)

3x10mm (TP F/H)

@TN—RTUVY

T-Bar Spring
T-Bar Feder
Ressort de T arriere
Muelle
e
3mm A e
Washer
Scheibe
Rondelle 3mm
Arandela 3mm
,,,,,,,,,,,,,,,,, 2
3mm Fa4ayvry bk 3x18mm HZEX 3x10mm FvvTEX
Nylon Nut F/H Screw Cap Screw
Kunststoffmutter SK Schraube Inbusschraube K ﬂ
Ecrou nylon Vis F/H 3x18mm Vis
A\ Tuerca Nylon Tornillo 3x18mm F/H Tornillo allen
[ 2 -2 [Emmm - 2 % 3x18mm (FIH)
3x18mm (F/H)
3x8mm (F/H)
Pd <Ay VB EES, R~
- Apply threadlocker (screw cement). True-to-scale diagram.
Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung.
Appliquer du frein filet. lllustration a I’échelle.
Aplique liquido fijatornillos. Dibujo a tamafio real.




4 J¥ ¥+ 7k /Rear Axle @':@
Hintere Welle / Axe arriére / Eje trasero | €
ORRPAPAS @2x12mm E> 3x10mm TPHSER 3x8mm TPHSER 2.6x6mm TPE R
Rear Axle Pin TP F/H Screw TP F/H Screw TP Screw
hintere Welle Stift SK Treibschraube SK Treibschraube LK Treibschr
Axe arriere Axe 2x12mm Vis TP F/H 3x10mm Vis TP F/H 3x8mm Vis TP 2.6x6mm
Eje trasero Pasador Tornillo 3x10mm TP F/H Tornillo 3x8mm TP F/H Tornillo 2.6x6mm TP
—————————————————— L R me Y .
@) R _ R R R o) e
@ IL—FFrAoO0—F— (@W8x14mm RXF YUY o>y @ 7L —=F/Cy R
Brake Disk Roter Ball Bearing O-ring Brake Pad
Bremsscheibe Kugellager O-Ring Bremsbelag
Disque de frein Roulements a billes Joint thorique Came de frein
o Disco freno Rodamiento Junta Torica Leva freno
1 I ;
”””””” 1 4x18mm v hER
Set Screw
Gewindestift
Vis BTR 4x18mm
Prisionero 4x18mm
@)
3x10mm (TP F/H)
DoV rERDIYNSISLTROTHE, INTEMUTLE, IVICEHRAD,
Install pulley hub @ onto axle, insert 2x12mm pin, then install O-ring in groove to secure pin.
O-Ring aus der Nut entfernen und Teil @ auf Welle montieren. Erst nach dem kompletten
O Zusammenbau den O-Ring in die Nut einsetzen.
Glisser le joint dans en dehors de la fente & Insérer @ sur I'axe. Compléter l'assemblage,
puis placer le joint dans la fente.
Instale la junta térica e inserte @ en el eje. Complete el montaje y coloque la junta torica en la ranura.

B =5 DIRICHEIZT %,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

PR <0y vREES,

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




INRTZMALLEE, OV VT %

IRA—ILINT DI VICIFHRAD,

After completing assembly, insert
O-ring into groove on wheel hub.

Nach dem Zusammenbau den
O-Ring in die Nut des Radmitnehmer
einsetzen.

Aprés assemblage, insérer le joint
dans la fente de I'adaptateur de roue.

Una vez completado el montaje,
inserte la junta térica en la tuerca de
rueda.

5 U2+ 7 /Rear Axle
Hintere Welle / Axe arriere / Eje trasero

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H / h 4x18mm
,,,,,,,,,,,,,,,,,,,, 2
D‘WW 3x10mm (TP F/H) (3] 2)
)8 x 14mm X7 U >
Ball Bearing (4]
Kugellager
Roulements & billes @2 x 12mm > 4x18mm v hEZR

Rodamiento Pin Set Screw

Stift Gewindestift
Axe 2x12mm Vis BTR 4x18mm
””””” 1 Pasador Prisionero 4x18mm
I 1 mmm 7777777777777 .

)47 + > — / Rear Chassis
Hinteres Chassis / Chassis arriere / Chasis trasero

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

F@
N
)

— N\ \

o \T/

3x10mm (TP F/H)
3x10mm (TP F/H)

OWN #55 DIRICHEIZLT %,
ol Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

20y EEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

10




7 t—mR+tz - /X\—/ Servo Saver / Servo Saver

Sauve-servo / Salvaservos
3x10mm TPHZE X
TP F/H Screw

SK Treibschraube
Vis TP F/H 3x10mm

3x8mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

Dmmm Tornillo 3x8mm ﬁ/H

5.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

E25 EUVY
E-ring
E-Ring E2.5 |
Clips 2.5mm |

@) CRE2s

3x10mm (TP F/H) ‘

O <OV EBR et
EUYITEEY %,
After installing all the parts, secure
with E-ring.
Nach dem Montieren aller Teile,
mit dem E-Ring sichern.
Apres avoir assemblé toutes les

§\3x8mm (F/H) pieces, sécuriser avec le clips.

g_&wwmm (TP F/H) instale el clip-E.

Una vez instaladas las piezas,

70Y k7 —L /Front Arm
vorderer Querlenker / Triangulation avant / Trapecios delanteros

3x15mm TPEX @5x10mm RF7YU >
TP Screw Ball Bearing
LK Treibschr Kugellager
Vis TP 3x15mm Roulements a billes
Tornillo 3x15mm TP Rodamiento
[t - 4
,,,,,,,,,,,,,, 4
3x10mm TPHZEXR
TP F/H Screw N N
SK Treibschraube /T\'f v 7 b (F0Yk)

) Wheel Shaft (Front)
Vis TP F/H 3x10mm Welle Felge (Vorne)

D&ermllo 3x10mm TP Z/H Axe Roue (Avant)
Salida rueda (Delantera)
3mm +raayvty ks

L
O
Nylon Nut Ef
Kunststoffmutter - 2

Ecrou nylon ES A
Tuerca Nylon King Pin

@ 7777777777777777777 4 Achsschenkelbolzen

() 5.8mm EOR—IL Vis a fusée

3x15mm (TP)

) King Pin
Pillow Ball 3mm
Kugelschraube @ l
Rotule 5.8mm e 2
Rotula 5.8mm 3x10mm (TP F/H)
AN
D (w2 i s
3x10mm (TP F/H) ‘1
o [HEERCENSIS SR - %EEEUJ:iL:,%ﬁﬁ’Céo
I Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way.
Das Teil muB sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite.
La piece doit pouvoir pivoter autour de la vis. Assemblez le co6té gauche comme le c6té droit.
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados.

11




¥4 0wy K /Tie Rod
Spurstange / Biellettes / Tirante

@ |||||

A

#950.5mm
approx. 50.5mm
ca. 50.5mm
environ 50.5mm
aprox. 50.5mm

(695.8mm R—/LT> K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)

, Rétula (L)

~~~~~~~~~~~ :

@e6mm FrOv R
Tie Rod
Spurstange
Biellettes
Tirante

LU JATNANALANAN

1 O 7 L — L /Frame
Rahmen / Structure / Accesorios

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP FH
,,,,,,,,,,,,,,,, 4

3x10mm TPHZE R
TP F/H Screw

g/SXBmm (TP F/H)

3x8mm (TP F/H)

SK Treibschraube |

Vis TP F/H 3x10mm

Tornillo 3x10mm TP FH
Dm&m ffffffffffffff 3 3x10mm (TP F/H) 3x10mm (TP F/H)
3x8mm (TP F/H)

JR~E, 2 2ty MEIZITS (), V EGRUKSICHEIITS,

True-to-scale diagram. W4 pssemble as many times as specified. Assemble left and right sides the same way.
MaBstabsgetreue Darstellung. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Illustration a I'échelle. Assemblez aussi souvent qu’indiqué. Assemblez le c6té gauche comme le c6té droit.
Dibujo a tamafio real. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

12




1 1 t—7R / Servo / Servo

Sauve / Salva
3x10mm TPEX
TP Screw

LK Treibschr
Vis TP 3x10mm

3x10mm TPHZEX

TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x10mm (TP)

3x10mm (TP F/H)

3x10mm (TP)

ﬁ/ AFT7IVTH—R
[ Steering Servo
Lenkservo

Servo de direction
Servo de direccion

3x10mm (TP F/H)

) @
20y ML= %
Throttle Control Servo 3x10mm
Gasservo (TP) \ @

Servo de gaz
Servo de Gas

1 2 t—7R / Servo / Servo
Sauve / Salva

@

@Ju

- »

#918.5mm
approx. 18.5mm
ca. 18.5mm
environ 18.5mm
aprox. 18.5mm

(95.8mm R—)LT> K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)

—~_ Rotula (L)

OF 1

— ,/

@)30omm FrOw R
Tie Rod
Spurstange
Biellette
Tirante
U]

LU

X BIEEA Mo
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

[R~E,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I’échelle.

Dibujo a tamafio real.

13




3x18mm (F/H)

3mm

w

Interrupteur
Interruptor

ALY F
Switch
Schalter

T
T
- E
3 £
o)
o e =
o c x
| N\ S NN = =3 &
i=] g o O —
o IS c > o
8 £ T E
@ ME5E55 2 ® 5 £
o >200%8 > = O
= 223 & = £
~ 0S80 15} S
= Qe oo ~ o =
5 SR 3] ° N >
[] Rm%nﬁ % ~ © o (<)
g - 2 |3 glod
= 1
29 o T 5 09 8g /Ht rmm”
S = DN L£os A v 88 =5 =N
! N - = 3 =
8= EE| EE! [_Es2 Fgoo NS 2255 |
T o =855 X g5 N2 9822 23958 ANZ|| Xcoa 9!
—O||K_s=%! u_.Sgxg NZ5%Es NTEo3 Sol|wverEZ!
wE||Y2E88 ngESSH JE28§ | 282 o nel|lerxes
: 5 o0 =2 GESEI o =35 o] N oE FFR3d5F
me||FEEEZT P332 AZL20e h5 89 & ~
S E|llealesg e 2% E HSg2g NG 5
2 O & [ c =4
WX EFI>FE MHWMW_M smy ER83S X 3| & =
— 2 e AN - =
el | 5 2 © < I £-3
1 1

ARo

=]
Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!

AEEA
Debe comprarse por separado.

X

14




N S -~ 3x10mm
1 5 ~)b I\.7]/\— / Belt Cover . . o (TP F/H) 3xd2mm
Zahnriemenabdeckung / Protection courroie / Protector correa | & E/ (TP F/H)
3x10mm
3x8mm EX 2.6x12mm (TP F/H)
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmnm\\\\\ ———————————————————— 2

26x12mmF v v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

Emmmm - 1

@®4mm R—JLRYY 21—
Ball Screw
Kugelschraube
Vis a boule
Bola con tornillo

@ A0y ML+ Tk
Throttle Shaft

Welle
Axe de commande de gaz
Eje
—————————— 1
5.8mm EOR—IL
Pillow Ball 3x8mm TPHSER 3x10mm TP S ER 3x12mm TP S ER E25 EVVY
Kugelschraube TP F/H Screw TP F/H Screw TP F/H Screw E-ring
Rgtule 5.8mm SK Treibschraube SK Treibschraube SK Treibschraube E-Ring E2.5
Rotula 5.8mm Vis TP F/H 3x8mm Vis TP F/H 3x10mm Vis TP F/H 3x12mm Clips 2.5mm
ornillo 3x10mm TP F/H Tornillo 3x12mm TP F/H Clip E2.5
———————————————————— 2 Do T ()

1 6 /R7« / Body Shell
Karrosserie / Carrosserie / Carroceria

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmm\\\\nm\ ffffffffffffffffffff 2

3mm Fa4Orv+yhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

Tuerca Nylon
e """
3x18mm TPHZE X
TP F/H Screw
SK Treibschraube

Vis TP F/H 3x18mm
Tornillo 3x18mm TP F/H e

N e e e - =

3x18mm (TP F/H)

N

O =xTELAG, Rear
Insert all the way in. Hinten
Komplett hineindrticken. Arriere
Bien enfoncer a l'intérieur. Trasero

Insertar por completo.

o [REERCESSS SR g W %S DIEICHEII T2,
Hl Ensure smooth, non-binding movement when assembling. €88 Assemble in the specified order.
Das Teil muB sich leicht bewegen lassen. In der angegebenen Reihenfolge zusammenbauen.
La piéce doit pouvoir pivoter autour de la vis. Assemblez dans 'ordre indiqué.
Asegurese que la pieza se mueve suavemente. Realice el montaje en el orden indicado.

15




5
. —
g2 I
L ¥8 8 [
£5c 2 o
oynmllp ﬁ
.ﬂum.m‘am €
Hglgo
0L O o S
dDE£EEco «©
=00 2
E=xL 2 X
AR =i (¥
T.ﬂpm.ﬂ
#woEGS
HExwmsE

(A)

3x18mm (TP F/H)

.’-
QL N @,I/d

43— g@f‘

(€
Y DI

Yy
AIQ\\<|.
PART

S
Y @)

Karrosserie / Carrosserie / Carroceria

I
3 gEL
< Lok
2 KzoXx€E |
> Noec®Ee
3 NS RIEE !
m “_.JS.mFovw”
S§||Ezees ‘
s = I= 4 <8
7 oXxX 925 SO 2
[ EFnsSE g
7 >
1 3

3

16



Y/~

=y

Ay A
/ e
0

.u S 0 u_\/ 7
A «@
A 4

NS 5 g W\‘I

k.
o LN & LB
. 9 ﬁ%uw @rut,\“

AT

N\ N , \ Y
) @,{/% \_w

W £ @)
oW, ¢
s@\\v WW/‘/

AP

A N
s g 47,
T 48)) &/
q amty o o205
/@ <A,,
; / 28y 8
£ & 4 @4 [— VAAY
o e — .ti@@, ’d‘ S
: [ ® S N
5 Q ,'.I A [=
: — S ° Tl A
= 3 £
2 & /) 5 g
= m EZ< Eo _WS — > e —— 4 \\ wmu,w.m
MW & £E . mm £ p m‘m..mm
8% € ! , £ ” S £
PO||XeBxE! =58 £9s! 5 = gies
> 2 VoD E ! C = ! 2 QX x| = = oL 5 c
de | C%Hml/_” WSXnv,.w” m..mn/_n/_” (&) ~ 2c 50
@< _%Sbﬁmm, Xmmmoﬁ \Ucme” 1S poo 2= .0
ellhzeasl VZEEZE YOEEE £ — H28 82
T8I FEERE Eole§ Bpxgs S )
9 oXx Q5 F35SE ! x )= O N E
__uw EFLSE IS g E g o (o) @mwme
=1k = x5 cErts
=] | - S GHE
. ® ° « )

17




/ Body Shell

TA

R -

approx. 8.5mm
ca. 8.5mm
environ 8.5mm
aprox. 8.5mm

#8.5mm

<>

Karrosserie / Carrosserie / Carroceria

e

O
1:1

3x16mm

1

Kugelpfanne (L)
Chape (L)

_____ Rétula (L)
_
@

Prisionero 3x16mm

Vis BTR 3x16mm
(69 5.8mm R—)LT> K (L)

3x16mm v hEX
Set Screw
Gewindestift
Ball End (L)

3x10mm (TP)
2

Tornillo 3x10mm TP

PR ---- oo

3x10mmTPE X

TP Screw

LK Treibschr
Vis TP 3x10mm

5.8mm EOR—IL

Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

)@Q

& \
R\

)
/]

3x10mm (TP F/H)

(TP F/H)

3x10mm

SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

TP F/H Screw

BREL5 > U Fuel Tank
Tank / Réservoir / Deposito

3x10mmTPHY S EXR

2

B,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

18



21 I> Y /Engine
Verbrennungsmotor / Moteur / Motor

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

(E Tornillo 3x8mm |

5x11mm ¥ A
Shim
Unterlegscheibe

Rondelle de callage
@ Arandela

T3> /Engine O 2oy sSyya (RFT) FEH02~03mmBEFTIY IV EBRMT 5.
Verbrennungsmotor / Moteur / Motor After installing the engine, set the gear backlash (gap) to about 0.2~0.3mm.
Motor mit einem Zahnflankenspiel (Spalt) von etwa 0,2 bis 0,3 mm einbauen.
3% 30mm EX Installer le moteur.en laissant un espace de 0.2~0.3mm pour |'entre-dents.
s Instale el motordejando una holgura de 0.2~0.3mm.
crew
LK Schraube
Vis 3x30mm

= A WY I
: Tornillo 3x30mm — Y
inuuunumnnnmuuuuuuuuumnnnmmumnnnnnm — g [S @w

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

PR <0y vRERS,

) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

19




23 XAy kLY >4 — [ Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas

26mm FAOYFvhk
Nylon Nut

Ecrou nylon

82 x 8omm O R
Rod
Anlenkgestange
Tringle
Tirante

Kunststoffmutter

T

2.6x12mm Fv v 7EX
Cap Screw
Inbusschraube
Vis

Tornillo allen
% h]]]]]]]]] o --------- 1

VYAV F2—T&25mmICH Y ~

Cut the @ Silicone Tube to 25mm in length.
Silikonschlauch @ auf 25mm ablangen.

Découper une longueur de 25mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 25mm.

R—ILITY RZ&E4mmia UiAT,
Screw ball end in 4mm.
Kugellager 4 mm eindrehen.
Visser la chape de 4 mm.
Apretar la bola unos 4mm.

24 X0y kLY >4 — [ Throttle Linkages }
Gasgestange / Tringlerie de gaz / Varillaje de gas ~

@P2mm Rk w/t—
Stopper
Stellring
Arretoir
Prisionero

8)2 x 8omm O R
Rod
Anlenkgestange
Tringle
Tirante

3x3mm Yy hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3r’r11m

YYaAvFa—Tw=25mmicAY b

Cut the @ Silicone Tube to 25mm in length.
Silikonschlauch @ auf 25mm ablangen.

Découper une longueur de 25mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 25mm.

R—ILTY R&E4mmia UAL,
Screw ball end in 4mm.
Kugellager 4 mm eindrehen.
Visser la chape de 4 mm.
Apretar la bola unos 4mm.




20wy kLY >4 —< | Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas

MR—ILT Y RZE4mmia UAD,

Screw ball end in 4mm.

A

Kugellager 4 mm eindrehen.
Visser la chape de 4mm.

@2 x 65mm O R

Rod

Anlenkgestange

Tringle

Tirante

i

Apretar la bola unos 4mm.

< TERE >

1
o |
—

< Completed >

< Komplett >
< Assemblé >
< Terminado >

21



Ny 7 1) — / Battery
Akku / Accu / Bateria

\

7 Q)
P

' i\\’f

D vf $

N\

&7

Battery
Akku
Accu
Bateria

@

,.,?I@W.U

N
)

N/

Kabelbinder durch die Offnung fiihren und Akku
Passer le collier rilsan dans le trou et fixer la batterie.
Pase la abrazadera a través del hueco y fije la bateria.

Pass strap through hole and fix battery in place.
fixieren.

O A5y T7ERCEBL. Ny T —EBET 3.

&
I}

-

NV
WO

— Rl

Pass antenna wire through tube as shown,

f 5
I~ o =
N @2
’ C =
BN 2
o< ©
ccZER S
2 o 0N ®
B S50 & c
i) S T &
W =< =
®C o
EHS S D
Su2535
Bl Itk o=
s8e
- © O
=
o X O
3 c o
c Qg
£Ec3
c C
[CRNCIN)
mmW

Antennenrohr befestigen.

TUTHiR%E
VAS QWA AN

(A)

tube d'antenne, puis l'insérer dans son support.

Passer le cable de I'antenne au travers du
Pase la antena a través del tubo

y después fije el tubo en el soporte.

Antenne / Antenne / Antena

7 > 77+ / Antenna

Uberschiissiges Material abschneiden.

Coupez 'excés.
Corte el sobrante.

RAEHNY T B,

AN Cut off excess.

K

ARo

=]
Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!
Debe comprarse por separado.

BUREA

X

22




/ Muffler

3_

Resonanzrohr / Echappement / Escape| € -

2.6x15mm

g 7
oo »\ 0
N _ .
& 5 ’&x &,
W) 4
RO V) 74
A ~ Y /
= 70K
N\ L S
N 32 N\ ~
o/ 23 7
'4 Y /
QL N—"_ S [ R
& Yeart/ll X
My A= |
Z 7 \.\\
p
A

2.6mm

2

Button Hex Screw
Inbusschraube
Vis hexagonale
Tornillo allen
Nylon Nut
Kunststoffmutter
Ecrou nylon
Screw

LK Schraube

Vis 3x8mm

N7

O-Ring P22
Joint thorique P22
Junta Torica P22

2.6 x15mm RY Uy 7 ZAER
O-ring P22

Tornillo 3x8mm
ﬂmnmmum R

26mm FAOYFvyhb
imoy > p22
3x8mm X

7\ Tuerca Nylon

Uberschiissiges Material abschneiden.

Coupez I'excés.
Corte el sobrante.

RAZEHY T 3%

Cut off excess.

"\\
x|

T3,
e specified order.
enen Reihenfolge zusammenbauen.
s l'ordre indiqué.
aje en el orden indicado.

hvi

In der angege

Assemblez dal
Realice el mon

osll Assemble in t

o, el |

23



Nylon Nut

4mm FAOYFv b

9]

£ &
> c
gEc2o!
= 9 >
..@V..N”
258
4] W
558
XU

N
J

@®2x10mm >

7
\\

Axe 2x10mm
Pasador

Stift

Pin

3

A

Rader / Roues / Ruedas

54+ / Wheels

(& Y
b \ ,\\\

] AL -w/ g
ﬁu.I, L\
LR

) L) \F=A)D
7

o .

(2]
7@9
L =

5
<&
1J ©
.ﬂr

(0]

c
Yo
™52
g E
S EE
KX
N2c§
285%
)
Rege
NE<s
_ —
S o0c
e 52
Q= 0
CBee

A

Insérer la mousse de pneus dans les pneus arriére.

Inserte la esponja en el interior de las

ruedas traseras.

Tankschlauch / Durite / Tubo combustible

WREIF 2 —7 [ Fuel Tube

@ auf 70mm ablangen.
Découper une longueur de 70mm de la durite silicone @

Corte el tubo de silicona @ con una longitud de 70mm.

YAV Fa—TZ70mmICHY ~
Cut the @ Silicone Tube to 70mm in length.

Silikonschlauch

50 60 70mm

40

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

EARU &L SICHIITS,

L4

%Y Apply instant glue (CA glue, super glue).

Py FEEEERITEET .

N
v
R
e
1)
H¥
S
iy
HE

osll Assemble in the specified order.

Verwenden Sie Sekundenkleber.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez le cété gauche comme le c6té droit.

Collez avec de la colle cyanoacrylate.

Aplique pegamento instantaneo.

Assemblez dans l'ordre indiqué.

Realice el montaje de igual forma en ambos lados.

Realice el montaje en el orden indicado.

24



@ auf 320mm abléngen.
Découper une longueur de 320mm de la durite silicone @) .

Cut the @) Silicone Tube to 320mm in length.
Corte el tubo de silicona @ con una longitud de 320mm.

VYAV Fa—T7%&320mmic Ay b

Silikonschlauch

Insérer le servo de gaz ou le siege du pilote est découpé.
Inserte el servo de gas en donde indica el dibujo.

Gasservo in den ausgeschnittenen Bereich

PTIhR=ICZ2OY MUY —HRDAD,
Insert throttle servo where seat is cut
des Sitzes einsetzen.

7 VOW“ | |. r
)N 0

v/
Y%

Tornillo 3x8mm TP F/H

SK Treibschraube
Vis TP F/H 3x8mm

TP F/H Screw

Tankschlauch / Durite / Tubo combustible

WARLF 2 —7 /Fuel Tube

> — K / Seat

Sitz / Siege / Asiento
3x8mm TPHZEX

25




T 1—J)L / Decals / Aufkleber
Autocollants / Adhesivos

> EofEl @hoIETH—IL %S,
Apply the decals to the positions indicated in numerical order.
Tragen Sie die Aufkleber in der Reihenfolge ihrer Nummern auf.

Appliquez les autocollants dans I'ordre de leur numéro.
Coloque los adhesivos siguiendo el orden indicado.

-1y ORI RMBADTH—ILHVIN—TT,
The decal numbers between brackets are only for the opposite side.
Die Aufkleber in Klammern sind fiir die andere Selte.

Les autocollants entre parenthéses sont pour le c6té opposé.
Los nimeros entre paréntesis son para el lado opuesto.

26







@ » =
EXPLODED VIEW

VUE ECLATEE
DESPIECE

GYKTO14

EXPLOSIONSZEICHNUNG

—E/IX—VERFE U TWRWER@AYH D £,

Note that some parts are not sold as spare parts!
Vorsicht! Einige Teile sind nicht als Ersatzteile erhéaltlich!
Attention! Quelques pieces ne sont pas a acheter comme piéces de rechange!
jAtencién! Algunas de las piezas no se venden por separado

KT030

{®97018-10
(1®BRGOO1

(8)KT004

®
KT026

© Copyright 2009 KYOSHO CORPORATION / Z4EUTiRE e 5

(®96183BL KTo11 Q5@ @ 97004
KT011 S
! S
]

€] KT037
)KT032 \g ) {@KTo37
KTo28
@ / o
5 1 @)Fro19 © &=
D e KTO11 ¢
KT014—CD §)KT032 KT035—_J ] @ FAO20 ‘

KTO11 KT037 —RZ59) @

J) KT032 ({®KTos7 <5
e @vsos7 /@

96183BL

(®ORG10BK e
(0 BRG022
@YKTO10—/

A

BRG022
=

ey ;é
3
2
o

S

GYK

RG

@yKro11 @
To14 KTOMW 2.
GKTO14—CZD ~--—
@9 KT032 1284;

/7
L,

GDKT014 33961838
? G2)KTO12 ,,\\
)

@ 33 KT009

97018-12~|—f¢ ,

'6%\ KT021 97018-12 —<= Q
Qo
gT 69 KT021

(43)KTO11

° 83BL

ORG1 0BK

BRGO0O04

@97018-12—== O

KT005

Birel R31-SE

28

29



IN—V %

Part Names
L=yyIh—MRT1y b

ANRFIN—") SPARE PARTS

Quantity

| RA (F—No.&E AH) |k 7ES

(Fid)

KT001| Racing Kart Body Set | V@@ x1 @x3 | 1995
KT002 IZ';\ri?e’rr I/:l\g:r}e\ 3ge'( @x1 3045
KT003| o Gar ®ODx1 ®@x2| 1155
KT004 gu/;(er;ié\ntA‘ryml\Set ®®©® x1 315
KTo0s | 277UV TRA-LE [ BB BBDBE | g0
Steering Wheel Set x1 (2x6
KTO06 | goif Cover Sot | D@B@x1 @x1| 840
KTO07 | S Saver Set - |BDBx1 Bx2 | 315
KT008 gje'j o7k @ E)ENE x 1 420
KT008 | 331 Gour Holdor ot | @@ ® @ x 1 420
o1 | TRy E @@ X1 120
Servo Horn Set @) @) @) @x 2 @ x 3
KT012| Sorv ot St~ |@h e | 73
S e x2 420
KTEIQOZ Il:{egr/—'\—)v/;;fb Gx2 525
“ ép/u\r_Ga::aT((4477'l-'l;) x1 @x1 420
kTota| Jo LI BV e @xa @xs | 315
KTTo0r | 761 AN Eat X2 -
KT-I|\-A002 II:{egrg'l'i/rre—\7 @x2 1050
KT015 F?u/t:t;?Bds:ﬁlr:ng x2 315
KT016 I\)/(Ia:irn\/CiaZs:ijs_ x1 4725
KT017 Etn\gir\;/;yl\/IZuI;t_F’lla\lte x1 840
KT018 grlglge:}:)?—;lz F%oﬁtol]r_y_ @x1 210
k1019 &7k o 6 x 1 210
K1020| g Prote & x1 1050
KTO21 | Mt set ®ODD@x1 | 1050
KTo22 | it IV 1 945
k1028 g ST DY N @@ 525
KT024| yiddle smaft |1 420
KT025 Igle:/S:az : ®x1 630
KT026 fg,ﬁ,,ﬁ/ @ x2 315
KT027 éfefn'é el x2 315
KT028 E.SkZ;e“anfpéQfsEt’ " @ x1 525
k1029 | Vpor postoet” T |@®x1 @x2 630
kroso| 207 RTINS v TR g o

Front Wheel Shaft

KFE
FEE
210

(Fin)

% FOR JAPANESE MARKET ONLY.

IN—Y & AR (F—No.&E A% |k EM
Part Names Quantity (FaA)
40y REvhb
KT031] Tie Rod Set x1 @x2 525
Uyo—yny ey
KT032| |'inkage Rod Set x1 x2 420
PRI a2
KTO33| Sige Body Mount x1 210
DEZN A NCA)
KT034 | Roar Belt (73) x 1 1155
AmmiR—J)LA T Y 12—
KTO35 | 4mm Ball Screw @ x2 315
Fyvyar—tvhk
KTO36 | Tensioner Set @@ x 1 210
JIvFra—tvhb
KT037 | Ciytch Shoe Set @W@®x2 630
ELILR3-SEFA—LE Y
KTDOO1| Birol R31-SE Decal Set | X 1 Set 1155
97018 | 2x10mmt’ >
-10 | 2x10mm Pin X5 210
97018 | 2x12mmE >
-12 | 2x12mm Pin x5 210
SUa> 0 Uv7(P22)
ORG22| Gjicone O-ring (P22) | @ x 4 420
ORG10| O U~ 7 (P10)
BK | O-ring (P10) x4 210
Y=L RRTY V7 (5x10x4)
BRGOO1| Shield Bearing (5x10x4)| @ X 4 1050
Y=L RRT7 U VY (8x14xd)| o
BRG004| ghield Bearing (8x14x4)| ¥ X2 1050
Y—JLRRT7 YU V7 (6x10x3)
BRG022| ghield Bearing (6x10x3)| ¥ X 2 1050
ey >0
FA009 | Flial Tank @ x 1 1050
259 FRILATT)
FAO19| Giutch Bell (17T) @x1 630
NAOy kv 7k
FAO20 | pijot Shaft @x 1 420
55y FRF UG
97004 | Gyytch Bearing x1 630
FS—/X—aLvk
97015 | Tapered Collet @x1 263
TSARA—IL
VS057| Fywheel @x1 1050
5.8mm EOR—JL (3E)
1284 | 5 8mm Pillow Ball (Silver) | & x 8 210
h7—=Ah39T7MIT7979)
1701BK Color Strap (M / Black) @x18 263
96183 | h7—y Vv Fa—7
BL | Color Silicone Tube ~ | @x 1 578
NT7Z—HAT vk~
6591 | Muffler Gasket x5 210
GZI5T VI
74115B| 5715 Engine x 1 13650
I7—OU—F—
92023 | Aj; Cleaner @ x 1 420
92023 | L7 =7 U—F—2RKVY
-01 | Air Cleaner Sponge @ x3 315
92601 | AN 77—V 31V N7
BK | Muffler Joint Pipe x2 840
82106 | XEHER 7 >~ 77 (KT-6) 735
-01 | Antena for Transmitter (KT-6)
82106 | F—7R (KS102BK) 6300
-03 | Servo (KS102BK)
82106 | FT—ET Y I (KS102BK) 210
-03-1 | Servo Gear Set (KS102BK)
82106 | Z{=t% (KR-1NBK) 5775
-04 | Receiver (KR-1NBK)

KX
FEE
210

(Fr)

30

FvhOBRBDO—BRICIEART A=Y & LTIRFBLTWRWIDH D ET,
RBTRIATYaYyNN—YVZERFTLTWEITDTEEVNKRD S,
Some of the parts included are not available as spare parts. Purchase
optional parts instead.




607012

ACVE

Part Names
M2=KYYIYF1-7(7Y7)
Tornado Silicone Fuel Tube (Clear)

AP

NP
Description

K 7E fiff
(Bid)
420

607012P

NESIUENEE SN E:]
Tornado Silicone Fuel Tube (Pink) | #4

420

* Tk
FHE

607012G

ACCESSORY

VACAVE
Part Names
MyZ=RYYIVF1-T7(FY-Y)
Tornado Silicone Fuel Tube (Green)

% FOR JAPANESE MARKET ONLY.

NP
Description
BRECHENY Y IVE

MEF1—7

e 7E fiff
(Bir)
420

607012Y

Myx=KYYIYF1-7(110-)
Tomado Silicone Fuel Tube (Yellow)

RREICBERY Y IVR

B Fa1—7

420

* Tk
FHE

AP
Part Names

NFN
Description

K E A
(Bisr)

36202 gji(‘:yk/];ugllGjhﬁ\fh]é]O ?ﬁﬁé}ﬁjﬁg f:e/ft‘;rﬁ(]\ 4200
36219 | 35 ke Edge Reamer | Toaor g hos oo, | 1890
80161 ﬂ%rﬁrﬁ%ﬁ;@ﬁéauge {I;ﬁakr\g):?;yba\g.( w7 1575
80162 | Ay G ouler | Doadting tol o tywhee| 2625
80164 | Coxe e (o D) 473
87651 | Yantonance Stand | Auminim e o naerncs| 1890
87652 I\)(/I:iniaz;; étgn\é I;S Klﬁuﬁiﬁg‘s‘/tazdaf)o%niiﬁgsnc: 1365

* Tk
FHE
210

—&#
(Ft:d)

* TR
FHE
210

(%i:d)

ACVE4 RA Y E i

Part Names Description (Btar)
BO460 | Fi B x| Sias )/ basaota6rmm 16800
80461 | Fio | caamnns sitm| 7140
80462 | ToorBox | Sine) bstasobemm | 1890
sous| S BT R 0|25 LS v
e T L

IN—V%&
Part Names

RE

Description

K E A
(BEr)

92022 hﬁdllﬁagii%zisg_ht%auge ﬁifgrrie‘sy&gésis height 840
OB163 | i | it o s 7140
otte| S R 50 P oy | o

* Tk
FHE
210

(#iar)

VARV
Part Names
JX—=Y Ry 7 Z(S)

RE
Description
Y4 X/ 120x83x25mm

e E A

(BEr)

* Tk
FHE
210

(Fi:d)

PureTen Carry Bag

Size / 550x28x260mm

80465 | parts Box (S) Size / 120x83x25mm 158
e LR FOTE =l I
87611 | uperten Cary Bag | Sine / 57exibokssomm| 5040
87822 E:r? K%Cf)sflg%;lsjnmgéaz %fg%f%o?t/r;;sar\\nitter. 2940
87921 Ea77YF v VYT Ny 7 | 4 X [ 550x28x260mm 3990

31




36203

ACVE4
Part Names
TYYIE—RNEZSH—
Temp Monitor

NFN
Description
BHUTY Y VRE
Onboard digital thermometer

K E A
(H3A)
3990

36207

Y —F X —% —mini
Thermo Meter TNOO6

BTy IEERT —X
Noncontact digital thermometer  1set

2940

36215

A=7-29-20(30F 1 Y3V *=5-f)

RyFU=2074Y30A=5-17578-5-
Spark booster with battery condition meter

1890

36216S

Spark Booster 2.0 (Condition Meter)
A=97-25-20(1)Av22001ty 7Y ~1)
Spark Booster 2.0 (With ORION 2200 Battery)

Ry7Y =297 1Y30X=5-77t -4~
Spark booster with battery condition meter

2730

36217

T—25—Fv—Iv—20
Booster Charger 2.0

TIINE-D1-ny MTF T F oS-
Plug heater delta peak auto-cut charger

1995

* Tk
FHE

(Ftar)

=V
Part Names

R
Description

K ZE Al
(FtiA)

*| 36901 éL;)/e\ar_P}(EVZe_raCllé;nje-r_ gl:ai?riggﬁfy%f car. 893
9152 | Siioone Seal | Avo aif ol ok | 840
96154 | K080 Spochl G (14| Instand Glue 7%

| 96155 | 1000 Sy 2oom)| St it g | 2100
96159 g‘étl\(;a;dplzi?ngrv_ FV’rZ\Z)Ht?gr?for)(fﬁfsﬁnE%ﬁ rifff@rts 1890
96160 | ED Gl Shoot (1.0) | ooy g enétamen | 2100
96168 Izltj\éfiir:l/e\clé’jc)z‘c:;r g)%s\i%ebr‘sl%mléoﬁlerandeﬁicientmovement. 1050
96169 | A7 Cleanar Ol (1006} | Of fo ar loangr | 840
96175 %ﬁ;g;{ éré:a(s)g)(mg) éj‘;&e{aﬁsﬁn:ﬁ;%e?cé(ﬁcﬁon ofheat| 94

*FIE
FHE

210

(#id)

JACE
Part Names

*

36304

ACVE

Part Names

KRFNYILFIA1YEy5—
K.R.F Multi Tire Setter

SEN
Description
THO~BRS A TICHIG FEa %\ Tl
For 1/10~1/8 tires. Adapter sold separately

K 7E A
(H3A)
17640

71162

6V X-FORCE 600=71 R/Vy 71—
6Y X-FORCE 600 Ni-Cd Battery

RIEMBINL—
Straight battery for receiver.

3990

72301

Power Zone AC /DC7 4 y7F =Y -
Power Zone AG / DC Quick Charger

T~12%WI5F v — v —
1 - 12 compatible charger

18690

72321

Poewr Zone PS-25A (RE(LER)
Power Zone PS-25A (AC/DC Power Supplier)

AC100VER-DC12VRELER
AC100V-DC12V Electronic equipment.

14700

* Tk
FHE

(Far)

TIAI - A1)l CHEMICAL - OIL

=V
Part Names

Ay 754 b (F8E)

% FOR JAPANESE MARKET ONLY.

R
Description
XDk B M5 IEHE (10cc)

Y TE Al
(FtiA)

96178 | | octite (mediun? strength) | Screw cement. (10cc) 1260
96180 | crolon Precision Ofer| Graat el bearngs (7408, 3150
96181 I\Vlli/cr:rzlgnD '\I'/og é%l‘/I\“ g?vﬁiﬁiuzﬁgﬁfv)e (30cc) 5145
o062 5 ety | v o 85 | 97
96508 | 118 Jomi Grence | Graase for jort par. | 840
96509 | Oty Boaring Grease | Greass orono-ny adtng| 840
96625 | 35 Baaring Liquia | Aeioressobniaty o bt | 1050
607011 MLR=R 779=5V7A1 )l | EBEOIVYYAYTFY AR (50m) 630

Tornado After Run Oil

For Engine maintenance. (50ml)

*FIE
FHE
210
—fF
(FeaA)

=BV El GLOW FUEL

AFS
Description

 ZE A
(Btid)

*| 73111 KYOSHO RACING 20%=hkM0-3.8U v N
KANAI FUEL 20% 20% Nitro. 3.8 Litter
NLR—=R 72 T)V20EX| #5 V7 Ea@ERE = b020%
% 607005 Tornado Fuel 2.5L 20% Nitro fuel made in Netherlands 3570

* Tk
FHR

—&
(F:d)

VAV
Part Names

AFS
Description

ZDflt OTHERS

e TE Al | AFEE

(Btid)

KRFI7—=7 L5~ (Qilff) | BABEEERLLMMRORRYITT 7415~
36220 | K R F Air Filter (with oil)| Increased air intake area 840

KRFI7—74 L% —(0I) 4pcs | RABEERALLEROARYIIT 7 (19—
36220-4| k R F Air Filter (no oil) 4pcs | Increased air intake area 2520
96161 | ZVT 71 YUIIAN | NSYRERDAYIA b 504

Setting Weight Weights for balance adjustment

FHE
210
—&
(Fi:d)

32

961658

=Y
Part Names
7 U2 7—7 (40x2500mm)
Aluminum Tape (40x2500mm)

% FOR JAPANESE MARKET ONLY.

% FOR JAPANESE MARKET ONLY.

Ra
Description

N7« DFE. F#RAT—7

Tape to repair/reinforce body

Y TE A | AT

(Beir)
420

96172

YU IAVAA T —Z (16%)
Silicone Oil Case (16pcs)

SYAVAAIAET—R
Case for silicon oil

735

FHE
210

—&

(Ftsd)




t“z ° j- ‘y I\iﬁ SCREW * NUT etc' % FOR JAPANESE MARKET ONLY.

mE 14X (mm) |)\§SZ (€)) mE 14X (mm) |)\§$Z (€)) mE &3 |7\§5( (&)
No. Size (mm) QUANTITY No. Size (mm) QUANTITY No. mm QUANTITY
@mmm FARE R *210 Gmmmmm IR Ay I RER *315 HSAYIZAER %315
Round Head Screw ®2) Button Hex Screw (B5A) Dmmmm Flat Head Hex Screw )
1101 2x6 « 2x8 + 2x10 « 2x15 5 each 1404 4x10 10 pcs 1376 3%6 10 pcs
1102 | 2.6x8 - 2.6x10 - 2.6x12-2.6x14 | 5each 1405 | 4x15 5 pcs 1577 1 5x8 10 pos
1103 | 3x4 - 3x6 * 3x8 » 3x10 - 3 x12 5 each 1407 | 2x8 10 pcs
1378 | 3x10 10 pcs
1104 | 3x14 - 3x16 - 3x18 - 3x20 5 each 1408 | 4x20 5 pcs 575 36 10508
1105 | 4x6 + 4x8 + 4x10 - 4x12 5 each Gmmm 2N *{120 1392 | 3x15 10 pes
1106 | 3x22 - 3x24 - 3x26 + 3x28 5 each Button Hex Screw (B52) 1395 13
x18 10 pcs
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs — -
1108 | 2.6x30 8 pcs 1412 | 4x25 5 pcs Dmmm g?;‘\ "/d7HZ KSZ *420
K1Y RER *210 1413 | 4x20 5 pes atHead Hex Sorew  (#t2)
(mmmmm  45hS () ISVIRFTYTIER %210 1396 [ 4x10 10 pes
1110 | 2.6x4 + 2.6x6 * 2.6x8 * 2.6x12 5 each g]lmmm Flanged Cap Screw (Bt52) 1397 | 4x12 10 pcs
1111 | 3x4 - 3x6 + 3x8 + 3x10 « 3x12 5 each 1153 | 3x6 + 3x8 - 3x10 [ 2each 1398 | 4x15 10 pes
1112 | 3x14 - 3x16 + 3x18 * 3x20 5 each 1154 | 4x8 - 4x10 - 4x12 | 2each 1399 | 4x18 6 pcs
1113 | 4x6 - 4x8 - 4x10 - 4x12 5 each FSIAER %210 1411 | 4x6 10 pes
1114 | 3x22 - 3x25 - 3x28 + 3x30 5 each (O Oval Head Screw IGEN) 1412 | 4x25 5 pcs
1115 | 4x15 - 4x18 - 4x20 - 4x22 5 each 1157 | 2x8 - 2x10 | 10each B Fv bk *210
— = &/ Nut (Ftir)
Dmmmm YSER *210 D Ty hEX *210
Flat Head Screw (Ftr) Set Screw #ir) 1171 | 2mm - 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 * 3x12 + 3x14 « 3x16 3 each 1172 | 3mm -« 4mm 10 each
1118 | 2.6x8 + 2.6x10 » 2.6x12 + 2.6x14 5 each 1161 | 3x3 - 3x4 - 3x5 - 3x10 3 each gl 75V IMFYE k210
1119 | 3x6 - 3x8 + 3x10 * 3x12 5 each 1162 | 4x4 + 4x5 « 4x8 * 4x12 3 each Flanged Nut (Ftir)
1120 | 3x14 - 3x16 - 3x18 - 3x20 5 each 1163 | 5x4 - 5x5 - 5x6 3 each 1174 | 3mm | 10pcs
1121 | 4x8 - 4x10 - 4x15 - 4x20 5 each 1164 | 5x30 - 5x40 3 each 1175 | 4mm | 10pcs
1122 | 3x22 - 3x24 - 3x26 - 3x28 5 each 1165 | 3x20 - 3x25 3 each - FaOYF Yk %210
1123 | 3x30 - 3x32 - 3x34 - 3x35 5 each 1166 | 4x8 10 pcs @ Nylon Nut (B5A)
1197 | 4x6 10 pcs - > = A2
T *210 m Titanium Bind Self-Tapping Screw ~ (Btid) 1 1;3 222 : zg:
W Cap Screw (B31) 1301 | 3x8 10 pcs 1181 | 5mm 4 pcs
1124 | 2x8 - 2x10 - 2x12 - 2x14 2 eacr] 1282 222 :8 zz: 1183 | 3mm (@) 5 pcs
1125 | 2.6x8 - 2.6x10 + 2.6x12 - 2.6x14 | 2eac - .
1126 | 3x8 - 3x10 - 3x12 - 3x14 2 each 1304 | 3x15 8 pcs [ Foaearammat > X210
1127 | 3x15 - 3x16 - 3x18 - 3x20 2 each [mmm FHEVINAVRER *420
1128 | 3x25 - 3x30 - 3x35 « 3x40 2 each Titanium Bind Screw (BEr) 1180 ‘ 4mm ‘ 5 pcs
1129 | 4x10 - 4x15 - 4x20 2 each 1311 | 3x8 10 pes gl 7IYIAF-IAT-TIR - K315
1130 | 4x25 - 4x28 - 4x30 5 each 1312 | 3x10 10 pes Flanged Steel Color Nut (Fid)
1131 Ax35 + 4x40 * 4x45 2 each 1313 3x15 10 pcs 1357 ‘ 4mm (7 )L—) ‘ 8 pcs
1196 | 2.6x18 4 pes 1314 | 3x18 8 pcs 1358 | 4mm (L v R) | 8pcs
E]mmmm FrvIER *315 m FIVYSIYEIIER k420 @I T3IRRFIAT-HE T 420
Cap Screw (BEA) Titanium Flat Head Self-Tapping Screw (Bsr) Flanged Steel Color Nylon Nut (Ftir)
1391 | 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (Z)L—) 8 pcs
m FREYEUTER *210 1322 | 3x10 10 pcs 1360 | 4mm (L v R) 8 pcs
Round Head Self-Tapping Screw (F3A) 1323 | 3x12 10 pcs - FLIFAOYFY R %315
1132 [ 2x4 - 2x6 - 2x8 * 2x10 5 each 1324 | 3x15 8 pcs @ Aluminum Nylon Nut ~ (Bt:2)
1133 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each m FHIHSHIVEVTER 630 1341 | 4mm (2)L/X—) 4 pcs
1134 | 3x6 - 3x8 * 3x10 * 3x12 - 3x14 5 each Titanium Flat Head Self-Tapping Screw (BEA) 1342 | 4mm (FJL—) 4 pes
1135 | 3x15+3x16 * 3x18 * 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm (L v R) 4 pcs
1136 | 3x25 - 3x30 * 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4mm (J—JLR) 4 pcs
1137 | 2.6x14 - 2.6x15 - 2.6x16 - 2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (& )L/t —) 5 pcs
(o ST EyTEX K210 FHIHSER X420 1346 | amm (F/)L—) 5 pcs
Bind Self-Tapping Screw (#22) Dmmm Titanium Flat Head Screw (Bt5n) 1347 | 3mm (L v R) 5 pcs
1140 | 2.6x6 - 2.6x8 - 2.6x10 + 2.6x12 5 each 1557 T 58 10 pos 1349 | 3mm (Y JLN—) GB) 5 pos
1141 3x6 + 3x8 « 3x10 » 3x12 « 3x14 5 each 1332 | 3x10 10 pos 1350 | 3mm (F7J)L—) (&) 5 pcs
1142 | 3x15+ 3x16 « 3x18 « 3x20 5 each 1333 | 3x12 10 pos 1351 | 3mm (L v R) (&) 5 pcs
1143 4x10 + 4x15 - 4x18 5 each 1334 3x15 8 pcs 1353 4mm (2 )L/N—) 5 pcs
DRI 2 edd S0 Tappng seren 220 i A A %630 | {308 | d4mm (L5 1) Spes
1147 | 2.6%6 - 2.6x8 - 2.6x10 - 2.6x12 5 each Titanium Flat Head Screw  (#ti2) o
1148 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1385 | 4x6 8 pos @ Vo *210
1149 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1336 | 4x10 6 pcs =
1150 | 4x15 - 4x20 - 4x25 5 each 1337 | 4x15 5 pes 1185 | 2mm - 2.6mm - 3mm 10 each
1151 | 4x8 - 4x12 5 each 1338 | 4x20 4 pes H:g ‘2“2': 7?(";"; 18 Eizh
ALY > FHVERRT AV TR . .
(o 25 Sex Serew xs1s (I 7 ookt soron o, 1190 | 7x 11x05-7x 11 x1 3 each
1366 | 3x6 10 pcs 1361 | 3x8 8 pcs @ Ty — *420
1367 | 3x8 10 pos 1362 | 3x10 8 pcs Washer (®e:2)
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x1 10 pcs
1370 | 3x12 10 pcs 1364 | 3x15 8 pcs 96651 12x15x0.5 10 pes
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs @ EUYY %158
1389 | 3x18 10 pcs FHIVERYIAY I X *525 E-Clips (Btir)
1395 | 3x25 5 pcs l)mmmm Titanium Socket F/H Screw  (%iA) 1380 | E1.5 10 pcs
(I]mmm RNV I RER %420 1371 | 3x8 8 pcs 1381 | E2.0 10 pcs
Button Hex Screw (Fir) 1372 | 3x10 8 pcs 1382 | E2.5 10 pcs
1369 | 2.6x5 [ 10pcs 1373 | 3x12 8 pos 1383 | E3.0 10 pes
Gmmmmmm Ry 2y 7282 *315 1374 | 3x15 8 pcs 1384 | E4.0 10 pes
Button Hex Screw (BtA)
1375 3x6 8 pcs 1385 E5.0 10 pcs
1401 | 4x8 10 pcs 1386 | E6.0 10 pcs
1402 | 4x18 5 pcs 1387 | E7.0 6 pos
1403 | 4x22 5 pes 1390 | E10.0 6 pcs
1406 | 2x5 10 pcs

CZICHRBENEMADER, Fv MEE
F1—%—E#%=Es IKBEBVEbERE L,

33



THE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

REHRARH

T243-0034 R BEARTHMF153
[(X—h—EROREBREERL T @ - F-HKXEEBEEE 046-229-4115

RLIR/CEELBFE LSS, | BEWAEE : BBE~2RHRHE%Z<)10 1 00~18 : 00
so410001-1  PRINTED IN TAIWAN




